For Operator Safety

Thank you for purchasing the YOUTIAN
Model GN20 Bag Sewing Machine Head.

() This manual contains the instructions and precautions
for using the Model GN20 Bag Sewing Machine Head.
Be sure to read and understand this manual before use
the machine correctly.

(O Keep this manual near the sewing machine for easy ref-
erence. Be sure to attach this manual to the machine
when lending or transferring it to another person or com-
pany.

) Please order this manual from the nearest YOUTIAN of-
fice if it 1= lost.

O The contents of this manual are subject to change with-
oul prior notice for improvement and safely purpose.

Instructions with this mark are especially impor-
tant for operator safety. Be sure to observe
these marked instructions.

- &-Hazard of Being Caught in the Machine——

® Becareful, when youinsert material to be closed into the
sewing machine, your fingers may he caught in the
machine between the presserfoot and feed dog.

® A" Hazardous" mark is attached to the machine.  When
sewing, be surenottotouch on the machine.

O AfERIE A /4R ON20 R 7R A )7 i

| }

ZE=RIE

RLEHEIE A AR GN20 R5| S84

=

i

rik R
ﬁkmﬁﬁﬂmcﬁﬁmﬁ%%ﬁwﬁ$ﬁmm
S e SRR P 7 ST L IERERE R,

O BB R, o (T 0 e 6 e A PR ERUSEgiE

GRS, _
3 GN20 %Mﬂ%ﬁaﬁﬁmﬁmﬁ,%ﬁﬁﬁ%ﬁﬂiﬁﬂi
i E i

O il fl PRSI0 , SRR AC M40 RIS AH I %
C}%ﬁﬁ%%&%ﬁﬁﬂﬁm¥ﬁﬁﬂﬁﬁﬁ%ﬁ&%
LA IR L FE ey
EKER, , EREBRELS
NEE,FHLET.
fé ENER N
O HusEbE AL, BEOTHERE
SO RMEE AL B8 LREE AEER

a1 ek T ML GEAIHE T IBfEARE, A
L etd ol 2o

4

~ Hazard of Being Caught in the Machine——-—

@ A Needle Barand Needle Thread Take—UP ane moving &t
high speed. A" Hazardous” mark is attached to the
machine. W hen the machine is in operation, keep fingers
and vourself away from the Needle Bar and Needle

L Thread Take—Up.

L\ RNEE \
o BETIER, SHFEGHT M PR T
AR BE (EEESH ERNH R AR,
BRI EE 1 5 B8R 0 SR G R P08 AT S

(_

\ ﬂ{rl- ‘rﬁﬁ -] _.-'l




Identifying and Ordering Parts

EERY

Where the construction permits, each part is
stamped with its part number. On all orders,
please include part number, part name and model
name of machine.

Satety Rules

To prevent personal injury :

® All power sources to the machine must be turned off
before threading, oiling, adjusting or replacing parts.

@ All covers and guards must be in position before oper-
ating machine.

@ Do not tamper with safety cover, guards, ete., while
machine is in operation.

FEMRBIRMETE LA EE TR

® A0 A HAESESEE R CN20 ZFE . AP E
] A 2 FH 2 ] 5 O S0 0 0 2 P 2 B R

©® TR, GAEVIF R RN R A

© (i T8 A e, 8 B0 A B R GRS S
R G LR O G L R A S IR
AR o T T B ) B A D R ) B

Cautions When Using the Machine

EdELE00E o ]

Safety Precautions

1) Always turn power off before threading, oiling, and ad-
justing the machine or replacing parts.

1) Wear safety glasses.
3) Make sure, before starting the machine,, that all covers
and shields are in place and closed.

4) [} not touch on the machine when it is ran.

5) Tum power off and make sure the needle does not op-
erate before you put vour fingers under the needles to
adjust.

6] Do not touch one the machine when it is run.

REHE
L) SR A G 0 4 LA e R e 2 2
M.

2) WRlfERny, BT 2R,

3) AT, AT S R R ET .

4) EMEEERTC B2 G,

5) A FR AR T mEr, 0 E DB . 8
FRF ., o2 20 S0 I PR T I P 1

6) HLAIHRE R, T R B A

Maintenance

MR

@ Please keep in mind to handle the machine carefully
ard to maintain the machine in good condition.

@ Thread fuzz or dust must be cleaned with air or brush
on thmat plate, n the groove of feed dog or around
looper after the day’s work.

@ Wipe the area easy o rust with oil cloth,

® Check the machine for lonse screws and tighten them,
if any, once a month.

® Cood mamtenance will prolong the machine life.

©® HEE BT HRTE A DT B T R R
b REE R IER R

@ — RIERERZRG, RS L TE R P LR
A R e i T

® 54 SR A
® G- AL,
© 4l (RO AT 7 R 00 T LR



CONTENTS H #

'ESPEC|FECQT|ONS{?£1§ S e e e e R A SR R A R e e s e ]
2. THE POINTS BEFORE OPERATION/{E B iETEEIR «rovrerrerrermermnnnnanne 2
3. LUBRICATING/ BB -=errenrresererrsssssssnsssssrssnnnanans
4. NEEDLE, THREAD AND THREADING/#& &t AERE B EREE ------omvvememmrmeenen
5. ADJUSTING/FBEFHE ---ovvveeeee
5-1. Inserting Needle/BESHZRHE «---corerrrrrmrmmani s s
5-2. Adjusting Lower Looper/ & SHaE I «-oooerrrrrrrmmrmnessermmin.,
5-3. Adjusting Upper Looper/ L& SHRER «+oooervremereeeeeee
54. Adjusting the Height of Needle Bar/&tHF BRI ---ooroorreermremeeneeeeen
5-5. Adjusting Thread Retainer/BREEEHFHT «--rooerrmveresemmrmmsemneinnenn,
5-6. Adjusting Feed Dog/ il FFaEf --vveerrereereessrnessiisnisiiis s
5-7. Adjusting Stitch Length/SHilE R BRI --------memememmmemmmmemmmnnnnee
5-8. Adjusting Needle Guard/# §HEIBFFET ----v-revmmerremmrmmmeen

5-9. Mounting Presser Bar and Adjusting Pressure of Presser Foot

BHEERBHENHED
5-10. Thread Tension/ 48R FIEE -« rooeeererrarerrmmermmmnesrnsiine 8
6. TROUBLE SHOOTING/ S [E E BERRR FiE «rorevrrerrmmrmsssnees 9 10
PARTS LIST/ZAEBZRE ooeevrenrrererranmneremnnrninneesimiiiesnniiisessnasnsnnnns 11
NUMERICAL INDES OF PARTS/ B EIEERT|  «oooverrevmmremmmmmsnessiinnas 24

o ~ ~N 9 o O o O N M P P



1. Specifications/#R #&
GN20-1 GN20-2 GN20-2A GN20-3 GN20-3A
Stitch Type ( S A1) 501 503 503 s02 502
Snch H.:_n‘dft 5 o S ] ?-—fﬂ-hr.m T =T6mm 2 ~dmm 7 = 16mum 2 dmm
Theead Type ( SHENIT) Cotton 148 PrRias O, [P Sick e M e g g
Meedle | HEFEEIHE) LN20-2307264 CN20-400-338 GN20-2307268 GN20-2307268 CN20-230/264
| Overedging Widih ({0 B T HE ) o 15mm ( 10mm available with special order) ( FPERET IR 10mm )
Thickness of Matenal {52 ACEREIFEAL ) 14mm
Muox, Specd { FESEREMHE ) 1400mm
Mutor Power ( SR04 ) 3I70W
General Description i ;
GN20-1; It is E:IJiEJ.l.I'J!I'. to the applications of Frieo[ng the GN20-1. B R T . RR R T
cloth materials for carpet and other thick and/or ,
broad - Ammed cloth materials, 7.
GN20-2: 1t is suitable to sewing up diferent kind of GN20-2 : WG SEAp st S {0 e, B LS,
woven bags such as gunny - bag and/or PP/PE PP/PE &S S iS T ifu i,

bags.

GN20-2A; 1t is suitable to sewing up the decorating
edge of carpets and foot — pads used for autlomo-
hiles.

GN20-3: This type of sewing machine is a kind of
heavy duty sewing machine for connecling ropes
with sport net, fshnet, zafety net and agn -
net, featuring strong and nice — looking stitch

and durable quality,

G'\EGGA' It 15 suitable to sewing up different kind of
decoration deges of carpet.

GN20-2A: 55t a0 s o fo b8, A5 M 86 B 2%
ERREEOSRREFEERARENA
i

GN20-3: Wer—spa . e, 1P RIRN
AERMEHRA. 0. B4, By
W R

GN20-3A: sist=smiasr, amnsmne
1) i 1% .




2. The Points Before Operation/{& A i B B H18

New machine or through long time storage machines must
be checked before operation. Cleaning the anti-rust grease
and dust on the surface of the machine, and filling sewing
machine oil or white spindle oil 60# into oil cups and oil
holes. Tuming the pulley clockwise by hand. Check for
free and cooperation. Check motor rotating direction for
the same as that of the machine running. Then starting the
machine for test sewing.

Caution: When the machines are sewing with no
materials, lift hte presser foot to avoid
wearing feed dog and presser foot ex-
cessively. Do not lift presser foot too
high to avoid impacting with upper loop-
er.

ENERTERL O A MBS, 0 (Ol P ME £ DR LA
5. B A i M F B ERRAR . E AT e AL
A GEZTHE T 2k 60 S8 FT £ . P R
HesEs . Wl R S, A
] 75 A Sy ) B, MRS TR R AR T
g4,

. BEsTHSUERE, EHERRE, DER

EHFEENER, IRETEENFERE
S, LRl EEitE,

3. Lubricating/ i &

0il machine at holes marked with " OIL" daily ( Fig.
1). Before strarting machine, make sure sight feed oiler
are filled with oil. If machine is run dry, it will be bound
or eause trouble. Use white spindle oil 60 or equivalent.
Example: Shell Tellus Oil €10.

HFR VAL RS EMIL O EEE Mk, BHE
B AR R T T Ak AR TN, 7 R AR AR
A T A ol G E . MRyl A
60 451 & S E e Bz AR A, PN R C10,

4. Needle, Thread and Threading/#&t, A2EHRTF 4

Selections of needle and thread depend on quality and
technical demand of sewing material. Good combination of
the needle and thread is one of the basic condition to get
petfect sewing performance. The needle point must be
sharp, and the thread must be strong enough. Threading
as illustrated in Fig. 2, draw out needle and looper
thread from needle eye and looper hole about 50mm. Feed
materials smoothly by hand. Do not feed or catch maten-
als forcibly.
Caution: Thread drawn out from thread bobbin
should go out smoothly without any halt.

ST SR 1) R IFRER IR AR 00 H B BB R oKW
SE . B BLEESEHI DT AL R 1Y IE N BRI T R A AL AR
Mz —. HeabREEER], SRERMEEA REAEE. K
1 6 2 B T oA, ARl DEER T SRR
SHIR BN 31 7L 4 50mm Aoy, MIATEASERGETTE
§5. TSR, B RES, VIEmERAR
h fERER

E. faEsIHNe, @aRERBHE, 758
W, A%RK.

5. Adjusting/ A 77 %

5-1 Inserting Needle
Neele is a vulnerable part. When needle eye wears out obvi-
ously, needle point werars dull or bends, replace it. When
replacing it, turn the pulley until the bar reaches its highest
postion. Loosen the needle bar nut, and insert a new needle
with the shank as possible into the needle bar. The needle
long groove must point to the moving direction of the sewing
materials. Then retighten the needle set screw.

Caution. Improper needle inserting, crooked nee-
dle and worn out needle point and hole
are possible causes of thread breaking
and skipping.

5-1 fstRk

Bept B HTM, WEIRPIERE, SRR
Fr, MEOTEBRSt. MREFEY, Vsl i e fERHT LA E
R, FEFHRs e L, sridan
ASHEFILEIRE, SR LIE L AR AE @, B
[l BT

EE. BSRETEM, BEEH, StRNHLE
8, WuFAEEAETEERE,

_2_




52 TEErHEE
BTSSR, WS TNEM . SHERER T

a) WRE AR B B

5-2 Adjusting Lower Looper

For convenient access, remove the Presser foot, throal
ptal:‘: and feed fjﬂg.

a) The distance between needie center and lower

looper.

Tum pulley clockwise, check the distance between
needie center and lower looper point in the lowest po-
sition of needle bar just before moving upwands, the
distance should be 9mm as shown in (Fig. 3). Il it
is larger or smaller than 9mm, carry out necessary ad-
justments after loosening nut (705 ) which holds loop-
er lever (2005093D) and ball joint (200515) in po-

sition. Setting ball joints in the direction S will cansze

TR 3 PR, NEEFEFERED AR R, E ST R AT A
HOERTE Ll Ey, @ bR TR
B9mm, SRy, TSRS (200515)
HERAE (705), M FWEHEFAMES A
B, TSR ITHRE (S HW); RZHEL
FEE, (TSRt (L), WEE,
AFEHE (705) BIE.

lower looper get nearer to needle (S'), while setting
them in the direction L will make lower looper go a-
way from needle (L"), Tighten nut (705) after the
adjustment.

b} The clearance between needle and lower looper

Tum pulley clockwise, and adjust looper lever
(20050930 ) o that the clearance hetween lower
looper point and needle is 0. Imm ( Fig. 4) when
lower looper moves o the right and passes behind
needle.

b) BEEEL T8 &M B
W 4 B, MEFREE T EED e, P
A T R R L T O, TR B ST BB B = RN N
BEiE 0. lmm.

O Wby, Juilifn®eta (2005093D) | A 84T
(YTS06) , &R o4 98 1 52 il ) #8700

O For this adjustment, looper lever can be moved in the
axial direction when serew (YT306) of looper lever is
loozened.

HEE: WRRHARTEM MR, B E
H; MBCAK, Bl SBEr.

Caution; If there is no clearance between needle and
lower looper, with needle contacting lower
looper, the former will be caused. Thread
may skip if the clearance is too large.

- ™
Needle
st
P P Luw_l::r‘L::par
e Fig.4 )
f k! i 20050980 i

f05 200515

20050940 20050930




5-3 Adjusting Upper Looper

a) The distance between needle and upper looper.
Tum pulley clockwise, and check the distance he-
iween needle center and the concave part of upper
loaper (2005099D) at the time when upper looper is
at the farthest in the left. The distance must be
6. Smm as shown in { Fig. 5). If the distance is lar-
ger or smaller than 6. Smm. carry out necessary ad-
justments as follows; loosen screw (NLH14) of drive
lever for spreader (2003047 ), and tum the lever
down {S) to move upper looper to the nght (3') , or
wrn it up (L) to move upper looper to the left (L').
Never fail 1o tighten the screw ( NL614) after the ad-

justment,

b) The clearance between lower looper, needle
and upper looper.
Tum pulley clockwise further, and you will see lower
looper moves to the right while upper looper goes to
the left. In this case, note that upper looper point
passes the concave part of lower looper (on the far
side) , as shown in ( Fig. 6) Check the clearance
between the concave part of lower looper and upper
looper point. The clearance should be 0 to 0. Imm.

€3 If the clearance does not fall within the specified
range, loosen serew (2001014) of looper shaft bear-
ing (2001012} , as shown in (Fig. 7), and move up
looper shaft bearing (S) to make the clearance smal-
ler or move it down (L) to make the clearance larger.
Firmly tighten the screw of looper shaft bearing after
the adjustment,

3 Confirm that the clearance between needle and upper
looper is 0 to 0. Smm at the time when needle moves
downwards and passes hehind upper looper
(20050990 ) , while tuming pulley clockwise ( Fig.
6)

¢} The center distance of ball joints.
The center distance of ball joints connecting drive le-
ver for spreader (2003047 ) and spreader lever
(2005095 ) is fixed at 105mm. Keep this dimension ,
otherwise timing of lower looper and upper looper will
get out of order ( Fig. 5)

P ™
Meadle
gt
|
| o 0 -0.omm
0-0.1mm
20050990
20050940
L Fig.6 y

5-3 FEEHAE

a) HEEHBT LSRR AS
Wil 5 Bran, NEEFEHENEhEOT R, (0 LSS R A
Feme R, B ge BB LB M Y
KO B EE B 6 5mm. i 8 BF, 388 Sk WA
(2003047) | 98RET (NL6I4), A54hMifm S
S, EWEHES (S ) BE; R
didE L A e, fE etk (L Jim)
. JEEG, EESST (NL6l4).

b) FEEEE. HREFEL WS B B
G 6 B, NEEFEHJ7 ol e, (PSSR
A BT W e A, A ¥ T
MG E, AR MEEA LWz
WEE 0 -0 lmm,

O i 7 i, PREE, SR RE (2001012)
ST (2001014) , ik (S Jrm) FEE)EEALE,
fEMBEEN: BF (L JE) B, R R .
S, RN AR L M E R,

O i 6 B, WFEE i deG, R TREL
8P ELSTEIEY, HREHEL IS EAY MBS 0-0. Smm

(o I:}‘;'ﬁ'i'l'-i}EEﬂHFﬁi
i s Fras, #hdiEE (2003047) B (2005095)
bR b BR S 105mm, &R TR E I E
S i1 T o A 8.

20061070

2001012




d) G
i3 2 2l

N20-3 Adjusting upper looper

lurn pulley clockwise until upper looper ( 2005091 )
is in the most forward position.  Adjust distance be-
tween necdle center and upper looper point of 17 mm
{ Fig. 8). Tighten serew ( PDSU3) of spreader le-
ver (2005088) , Fig. 11 after adjusting.

Turn pulley clockwise to see upper looper point
elears shaved pant of lower looper. The clearance
must bee O w h lmm { Fig. 9. To obtain the dis-
tance, adjust upper looper, and tighten serew
( PD506 ) of spreader lever shaft (2005090 ) | Fig.
11.

(3) Turn pulley clockwise to see jaw of upper looper just

clears needle as 1t moves from its most forward posi-
tion to the nght. The clearance must be between )
and 0. lmm as shown in Fig. 10. Toadjust, loosen
selzcrew ( 2000014 ) in Fig. 11 and Lft looper
shaft bearing ( 2001012 ) in direction of S to de-
crease clearance, or lower it in direchion of L to in-
crease. Tighlen setscrew after adjusting.

s "
=il
Looper Upper
9 0
Fig.8
r ™)
0~0,1mm Looper Upper
st
% 2005091
= §2
@ Looper Point
AN
Fig.9

0-0.1mm

-
Needle

:{:QE Fig10

d) GN20-3 8841 ¥8H0

(1)

(2)

(3)

NEREEH D b WG, (F BB S (2005091) @Al
frofmaite, NS LR H LM A
KRR 1Tmm, fO 8 s, SIS, W
11 s EL T (2005088) | i#241 ( PDS0S)
e 21y e e, ey | SRR R FEE M
R & 00, lmm, WNE 9 s, S58EE,
MR- ANl (2005090) BT (PDSO6), 45 I
SEFEImARE S ESMEG, FHEREET,
Melms B ool W i, A 10, 3 1 RREF R A bm B
bR enE R e, Adr WEH SR EL AL £ 2 W]
A B S 00, Tmm,, 0 B EF 38 0 [ 088 6T
(2000014) o 11 Fras, SRR (2001012)
£ S 77 (o] R w b R B i L A gl 0 RIS o
B, SREiFEiE s,

o B
GN20-3
2001012
WL
Looper Shaft Bearing
2005080
=
| 2001014
2005088 i
® Fig.11 )




5-4 Adjusting the height of needle bar

Adjust the height of needle bar (2003058 ) so that the up-
per part of needle hole coincides with lower looper hole,
as shown in ( Fig. 12), when lower looper goes 1o the
right and lower looper hole aligns with needle center. For
this adjustment, loosen screw (3510192) of needle bar
vertically. After the adjustment, always tighten screw.

5-5 Adjusting Thread Retainer

Thread retainer ( 20050970 ) has to catch the looper
thread before lolwer looper ( 2005094D ) enters the needle
thread loop. It is to be adjusted so that the clearance be-
tween thread retainer and lower looper is 0.5 10 Imm
when the retainer begins its upward movement and lower
looper is at its farthest right position, For this adjustment,
loosen screw ( YT405) of the retainer and move the re-
tainer as necessary ( Fig. 7). Loosen serew (PDS06) of
spreader lever (2005095 ) and tum spreader lever shafl
(2005096 ) as necessary, so that the clearance between
the point of the retainer and throat plate (2006107D) is
lmm at the time when the retainer is facing upwards to its
full extent.

5-6 Adjusting Feed Dog

The height of feed dog is correcet when, at its highest
point of travel, the rearmost teeth project above throat
plate by 1mm as shown in (Fig. 13). This can be ac-
complished by removing feed dog (2006106) , then adjus-
ting screw ( YT405) of feed bar (2006103 ) to abtain the
required height. Fasten feed dog nut (709) after ensunng
that feed dog is contactiong screw ( YT405). To adjust
feed dog within throat plate (2006107D) , ensuring uni-
form clearance between the rows of teeth and throat plate
grooves, loosen screw ( YT506 ) of feed rocker
{2006102) , and adjust feed rocker as necessary.

Mesadle

20050940 >

Flg.12J

54 TS EHEH
12 TR, GBI, DR G B
dh AR, WEHTL LASBFRHLER. WE
W, i EREFT N 486T (3510192) {EGHFF ET®
M. WA, (SEWET

5-5 BEEEtAEH

il 7 Bfw, FWEH (2005094D) i A L SESERLEY,
MESESE A AE T A, MESEEHI B L) o 8
ERRAWOAE, FEMBEE 0.5 - Imm, 3%,
PR ISR B AT (YT405) , % MESEE! TE Lk m) i
EEpEh, EFEE EW A (2005005) L m R ET
(PD506) , 8 4% & i) MESE 61 &) (2005096) , (i MESE S
MERME SO W, PRARST S BEHR (2006107D) F
i AL EE RS 1 mm.

56 EEFAE

N 13 i, SRR O R O R, R T AY R
G A el Ol Imm . SR
B, EIFEE T (2006106), RE®E)F AR 1R L EEH
SR MR (YT405) FREMERL, ¥ LHE
HAE S (709) . b4 805 1 8 i L2
ABEHR (2006107D) HEEHHG w4 H Rl A M BT, &
AEPRG, T OME ML AT (YTSO06), BE) T RE
(2006102) FEFEENEGHEEEL,

¥T405 2006106

2006103

2006102

Fig.13J




5-7 Adjusting Stitch Length

The stitch length adjustable in the range of 7 to 16mm.
Your machine is set at the standard stiteh length of 10mm
in our poant before shipment. To adjust, loosen nut
(706} of feed repulating stud (3506107 ) which connects
feed rocker (2006102) and feed rod (2006100 ), and
move feed regulating stud vertically, as shown in ( Fig.
14. Brnging down the stud makes the stitch longer and
moving it up shorter. After the adjustment , never forget to
tighten the nut. .

Caution: Any change in the stitch length will ne-
cessiate a corresponding change in the
setting of needle guard (2006104 ).

5-8 Adjusting Needle Guard

Mount necdle guard (2006108 ) in the groove in throat
plate (2006107D) , as shown in | Fig. 15), and adjust
its position so that the clearance between needle and the
guard is Imm. Hold the guard in position by means of
screw [ YT408).

Mount another needle guard (2006104) on feed bar
(2006103 ), as shown in ( Fig. 16), and adjust its
position in the groove of feed bar, so that it will just
contact needle as needle goes up. Hold the guard in
position securely by tightening screw ( YT410). To
confirm the proper adjustment, turn pulley counter-
clockwise to check if needle clicks on the guard. If it
does, the guard is pushing needle and readjustment
is necessary.

T06
Fig.

. g 14‘_.1J
- ~

¥T408 20081070

e — 1
i
2006108
Tmm Fig.15

\ A

5-7 gHiff R EF

St n] JEdE B E 7 ~ 16mm, B35 S Ry B A R
10mm, Anfs 14 frn, MERGSEE TS (2006102) B
FEHEET (2006100 ) @985 i B 86 (3506107)
AR (706), WIS ISR E
BE, & T B0 Bl fn g i 2 HE

HE: st RENER v EEE@ER
(2006104 ) S2HEEHATRERE.

5-8 #EHRRAH

WS 15 FiR, # R EHE S (2006108) % % 4 bR
(2006107D) Hi+f, 30 %6 48 5 8L 61 09 ) IS 1 mm,
RIGHISET (YT408) $HIBHIAE.

QM 16 5 7, 45— ARSI (2006104) %7
(2006103) F4ifirp, JEFGEHEH o usa, (WG |-
I, SRR ST, MBS 0-0.05, HE
AT (YT410) SREHEL, BAE(REYEERE, AlB
PEGHONEY NS, MR IRE A AR, &, B
W A A

\\u - 0.05mm

¥T410 2006104

L Fig.16 )
rd . §
& Fig.17 )




5-9 Mounting Presser Bar and Adjusting
Pressure of Presser Foot

The presser bars must move freely.

a) Remove face cover (3502021) and determine the
position of set collar (3505079, as follows:

1. Adjust and set presser bar holder (3507126) =zo that
the clearance between presser lifier lever (3507133 )
and presser lifter pin (3507128) is lmm, as shown
in ( Fig. 18)

2. Make the clearance between presser bar holder and set
collar” A" 1. Smm.

3. Make the clearance between set collar * A" and "
B" 7mm.

4. Place the set collar " C" in the middle of the presser
bar, upper, the presser bar holder.

5. There must be a sufficient clearance between presser
oot {in the highest position) and needle bar nut (
the lowest position ). A sufficient clearance is also re-
quired hetween upper looper in the upward movement
and presser foot finger in the lifted position. Adjust
set collar ¥ D" so that upper looper in its upward
movement will not hit presser foot finger at the time
when presser fool is lifted by lifter lever (3507133).

h) Now that the position of set collar " A" to " D" has
been determined, and they are properly set, adjust
the spring pressure properly by means of presser fool
plate spring adjusting screw ( 2004063 ) located on
top cover (3502018). After the adjustment, firmly
lock the adjusting serew using the lock nul
(2004064 ) , to prevent its loosening.

5-10 Thread Tension

Thread Tension and Needle Thread Roller Support Ass’
y are the main parts for successful sewing. Adjust
thread tension according to the different stitch.

a) Adjusting Thread Tension Assembly.
Adjust Needle Thread Tension Ass'y to obtain the
straight stitch; Adjust Looper Thread Tension Ass'y to
obtain the stronger overedging stitch.

b) Adjusting Needle Thread Roller Support As-
sembly
Adjust Needle Thread Roller Support Ass’ y
(350301D) so that the needle thread is raised by 2 1o
Amm, as shown in ( Fig. 17), when needle is low.

= 2004063 |
350712 C
4 mm : Trmm
) :
3507126
3507133
Fig.18
-

59 BT &5 SRR R 71 58 5
WU 4 1 41 TS £ 0 7

a) {iIFmi (3502021), SEHEFAERETHE,
HesE i (3505079) A, B, C, DI,

I i 18 Frm, dSCIRFFE A (3507126) , (HiGHER
\F (3507133) BdMERYER FHeEET (3507128) ZHi
RIEPE lmm,

. (EREFFIR ARG (AT Z[HH] B 1. Smm,
. fEERE AT BUER BT ZAMBUR Tmm.

C HSINE CCT B SSTE NERT b AR AL T 5 i
.-

. ECRIRE A R T (3507133) M MERY G T B &
G T e T T R R R, EEH R
ERIME B HIRE; %e/EMEDE A imagar (2004074 )
B TR B BN REMARE. AN REE D7
f b e R O D B

b=t

Y

-

wh

b) {iH “A, B, C, D" pUfuE & A EREEE, B
556 T 0y Ao 8 R D B RS AT B BT (2004063 )
7, BEMESLETIIAME S MEMSRETRIEMES .
MEN RN E WA M IS, RIEREE (2004064 ) A
SEUEATINE, B fAE,

5-10 #E#E5R A
HesRR . A I AR AL AR A M o R
(o LRSI 2 7 S B SRR

a) HCEEES
N ST e A AR AR AR AR TR ), GEEE TSRS T
B EE FAERESAAER, EaskiiE
.

b) | EEM AT
(7). B (LR R ARNGEY, | SR
FREAfF (350301D) & FE8EFHR 2 ~Imm.,




6. Trouble Shooting

When trouble oceurs while operating the machine, refer to the following table for selecting suitable measures;

Trouble Cause Cure Ref.
l. Damaged looper Heplace looper 52
2. Needle thread too tight Reduee tension 5-10
3. Wom out feed dog causing fine Replace feed dog, wear teeth 5-6
stitches dull
Meedle thread break 4. Thread twisting or enlangling Secure correct threading 4
between thread stand and needle
5. Improper needle setting Set needle properly 5-1
Bent or damaged needle Heplace needle 541
6. Needle thread too loose Increase lension 5-10
1. Looper thread too tight or too Adjust tension 5-10
loose
Looper thread hreak 2. Damaged looper Replace looper 52
3. Thread twisting or entangling Check for correct threading 4
between thread stand and looper
1. Incorrect threading Thread machine 4
2. Looper thread ton tight Riduce tension 5-10
Mo chaining on work edges 3. Improper timing of needle and Adjust tming of needle and 52
looper looper
4. Presser foot screw loosened Tighten the screw
1. Needle setting not correct Set needle correctly 5-1
Bent or damaged needle Replace needle 5-1
2. Needle thread regulator set too Raise regulator 5-10
low
3. Needle thread sticking on needle | Use lubricant on thread
Thread skips due to heat
4. Needle bar set too high Lower needle bar 54
5. Needle thread pinched by needle Adjust needle guard slightly 5-8
guard , collapsing loop
6. Looper thread too loose, not making | Increase looper thread tension 5-10
a good tnangle
1. Needle hits looper Adjust the clearance belween 5-2
Needle or looper breaks needle and looper
2. Bent needle Replace needle 5]

) _ I. Weak pressure of presser fool Increase pressure 5.0
_?flnmmlfnrrn :r.tlltrh length % ity el Sepliice neidls 5.1
Beam nol ler-:lr,hr

3. Wom out feed dog Replace feed dog 546

_9_




6. WFEREEMBRTIE

ERRERET, SBENE, F25WTRBPHES BTk

A E JEIM i i Jy i Zm
iz et 52
2. FEERE o /| Stz ) 5-10
3. ERTEE, SR A ET, EHhEid 56
RE 4. BRI AT SRS A A L S M A E 4
5. SR b EE IF e e e &t 5-1
B85 il iR 2 Ty 5-1
6. L&EkH i E&E5R N 5-10
L FEEA RS W AR 5-10
T i 2. S st 52
3. SRS A SR R B M B HAETETIRAS 4
| &g ILHE i FESE A 4
W IETE B A 2. TELKE H AN T AR A 5-10
3. HEer RS EHEE) IR ) B e - L L 6 o 5-2
4. FERYE FATETHE 4] e 5T
I B HE A IERE IF HE s R &t 5-1
2. el il e g 8t 5-1
3. FEEmEaE R E T e B A% 5-10
BhaE 4. BESFEEGL AR 58 AGEEE R
5. StHE¥ERR BB
6. L EBETHE SR, fSepk 54
JEHiEEa i A e R 58
1. FEAH, Bl_mERAHE | EFERN 5-10
v B L SEHe S HRAME |52
B gt 2. BREEh i Rt 5-1
ST L. MEBEME S A 4 RE A TR 5-9
R 2, e o fi B 5-1
3. BEH A EEE HEEA T 56




ORDERING PARTS

L. Description of each part and its stamp number is deseribed in this parts list. Serews and nuts for parts are shown adjacent
to the relevant parts, When ordering parts, describe clearly stamp number with its name of part.

2. The parts which have no Ref. Number can not be deliverd indepently; Always order it as an assembly.

3. A set of assembled parts is represented by the stamp number of its main parts.

= The parts list is subject to change without prior notice.

A BTHYRNEEEE

L FHRERPIIE TE-WFFAEBRTR. BRSNS MR GMALT ST —ERT,
AT A TE SR 0T A T (PR T & R

2 WA O AR, AT I (S

3. RS EERER.

* BREAFIREANEBBFEL,

CONTENTS H F

( N

01 BUSHING,OILER AND COVER PARTS «+eveserseueusesssmnrasusssssessissssssacns 12
WE A5 S5

02 MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS - 14
OEsF E= AL SRS

03 NEEDLE LEVER,PULLEY AND CRANK SHAFT PARTS  -sereeeermensenen. 16
ST B R R 5 B dhap

04 PRESSER FOOT LIFTER AND PRESSER FOOT PARTS -+-seseesererueranas 18
ERRF S ERME

05 L OOPEDRIVE PARTE, s il riiatmeesies 20
TH ARG

06 FEED LIFT AND FEED DRIVE PARTS «+eesersrseseserseseesnnsensraeassssnssans 22
ERARAEERE G
NUMERICAL INDEX. OF PAHTS scisisssvasiissdsssissansviiisnssnsonssiasisssivacssa 24
FHS RS

. A




01. BUSHING, OILER AND COVER PARTS
E. mFREmABH




01. BUSHING, OILER AND COVER PARTS
BE. MARAERBYE

Gl A= L EE T2 18 R Q|
[Ref. No. | Part No. Description gd121-3 Hemarks

| 200101 Clath Plate Ass'y Rt 1|1 |1 |(2-8)

2 2001001 Cloth Plate Swinging Extension EM 1 (1)1

3 2001002 Cloth Plate =g 111

4 | 3502024 | Axle S 111

5 PDs04 Serew SR ET MS x4 212 2

6 2001003 | Guide SE {8 1111

7| 20001004 | Spring N 111

b 2001005 Screw 2F 1 |{1]1

9 | CT615 Screw {LEHEEST M6 x 15 3(3(3

10 | 2001006 | Fabric Guide Rl 0 20 ) (D) ial Order

1| YT508 Serew [ HESHERET M5 x8 2 (2|2 ] T

12| 2001007 | Oil Tube Clamp i o il S Width 10mm

13 | YT405 Screw [ EERET M4 x5 1 el & 10mm F

14 200102 Cloth Plate, Oil Reservoir Ass'y Sk e R 1|1|1](15,18)

15 | 2001008 | Oil Cup Base T il A

16 | 1001 Sight Feed Oiler o WA M10 x 1 222

17 | 2008118 | Washer AT s WEYE

18 | YT406 Serew A HTESRET M4 x6 2122

19 | 3502018 Top Cover R P11

20 | 3503044 Guand for Needle Bar e 1|1]1

21 3501004 Bushing for Needle Bar, upper 8 HiEhE 1(1]1

22 | 3501016 Bushing for Presser Bar, upper TEFF b4 2 lZz2

2310013 Ball Valve Oiler BT o6 444

24 | 3501002 | Bushing for Needle Lever Shaft EFFFRL A 212]|2

35 | 2001019 | Waher 5 EI B $10 2|22

26 | 2001009 | Bushing for Transverse/Main Shaft ¥ &t/ Lifdd 4044

27 3501014 Bushing for Feed Rocker Shaft il 2 21212

28 | 2001011 | Oil Cup Base T Ciiand

29 | PD508 Serew i8R ET MS 8 ¢l o 4 e

30 | 3A03021 | Needle Bearing ( HK1012) HEHEIE (HK1012) 2022

31 35301005 Bushing for Needle Bar, lower $FF FEE L1111

3z 3501006 Bushing for Presser Bar, lower EH F&EE 2012 2

33 | 3502021 | Face Cover i 4 111

34 | 2001012 | Looper Shaft Bearing WA IE 111

35 | 1001-1 Ball Valve Oiler T &8 2122

36 | 2001013 | Washer i b6 2|22

37 | 2001014 | Screw T 0 [E EE TARET M6 x 20 2|22

38 | 2001015 Bushing for Cone Shafi R 1|1 |1

39 | 2000017 Base Plate il 50 s Al 1| |

40 2001018 " T" Screw T 6 212 |2




02. MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS
I e T 48 58 B B A

42
21 ﬁ\\\p

GN20-3 |




02. MISCELLANEOUS THREAD GUIDE AND THREAD TENSION PARTS

BN SRR
e STl T+ R QY| i
IRef. No.| Part No. Description E ) Remarks
1 3503040 Tension Regulating Nut ol e 1122
2 3503039 Tension Spring Ferrule W EE 1212
3 3503038D | Tension Spring S ¢l1.5 =1 -1
4 3503038 Tension Spring SETE W3 1. 2 i]11]-
5 | 3503042 | Tension Sleeve A | =1
fi 1503037 Tenison Disc iR 2144
7 3503036 Tension post Ferrule HrEp it 1(2]2
8 3503035 Tension Post iR 1 |11
9 | 350303A | Thread Sleeve Ass'y WL 11313
10 | PD508 Screw T B ET M5 %8 1/3|3
11 |2002023 | Thread Eyelet e MESE
12 | YT408 Screw [ FE AT M4 x 8 - 1111
13 |200205D | Looper Thread Tension Ass'y T o s AL |1 - | 12687.14-19)
14 |2002028 | Tension Post T s -1 (1
15 | 3503041 | Tension Spring TG RERE &1 | 4] F
16 | 3503034 | Pin Screw L ET S 122
17 | 2002024 | Thread Hook B4 SFHE
18 | 2002029D | Bracket A B 4 SIEEE
19 | YT306 Screw [ FHER ST M3 x6 - 212
20 | YT512 Screw TR T MS x 12 [ 1|1 | rrrozz-28)
21 | 350301 Rolling Thread Guide Ass’y 5 T R B P AL - [(1)K 1) oLD PARTS
22 | 3503033 | Rolling Thread Guide Wire U ok - #®
23 | 3503032 | il Cup P b A - [(HK1)
24 | 3503031 | Thread Guide Roller o ek ] - [(D{2)
25 | PD404 Screw B4 2ET M4 x4 - EI}LEJ
26 | 3503030 | Holder £ 1% 3 150 FF - (1KD)
27 | 2002036 | Thread Guide b 113
28 | 2002035E | Thread Guide Post e e | e
29 | PD506 Screw F-im8RE M5 %6 31213
30 | 3503043 Support i S Ll1]1
31 | 350301D | Needle Thread Roller Support Ass'y 3B FF4H 1 - | - |1 | (24.2532.33)
32 2002030 Needle Thread Roller Support -l = 1
33 | 3503032D | Oil Cup TE 75 il FF - 1
34 | 200205 Looper Thread Tension Ass'y FHesg ARt 1
35 | 2002088 | Thread Tension Ass'y F s e A =21 3
36 | 2002027 | Tension Spring 1 TE E -1
37 | 2002028 | Tension Post TR sE et =[=== 1
38 2002026 Tension Disc s -1
39 | 2002029 | Braket M AR A 1 e <=3
40 2002031 | Nut &1 M5 =11
41 2002032 Tenzion Guide fab Gl ik i 15 =11
42 | 2002033 | Thread Guide Pipe AR - |1
43 | 2002034 | Holder TR - 11
44 | YT408 Screw I B ET M4 x 8 I




03. NEEDLE LEVER, PULLEY AND CRANK SHAFT PARTS
SHAFATAT . B ER S B AR

o4 | BEB(F 4 WOy 5
[Rel. No.| Part No. Deseription Alala Remarks

1 200309 MNeedle Bar Connection Ass'y B T Al 5 A =1 =11 (2-6,10~18)

2 2003033 Needle Bar Connection BT L i -1 =11

3| 3510192 | Serew S T AR X114

4 YT406 Screw NARYREEEE T MAxe |22 (2

5 | YT405 Serew ElFETEEEET M4 %5 - 2

6 [3503034 | Pin Screw BETEY .|

7 | 3504050 | Needle Bar Connection FHFF M 1 5 Y

8 | 701 Nut 1 M5 o & B

] 3504049 Thread Guide HLE g ] 5 |

10 | 3503032 | Oil Cup TG 7 S e 4

11 | 2003042 | Thread Guide Roller 5 e Y - 1

12 | 2003044 Tension Post Ferrule A EER A 1

13 | 2003045 | Tension Disc N E T =]z

14 2003046 Thread Tension Ferrule R - 1

15 2003048 Tension Spring MR =1=11

16 | 2003049 Thread Tenzion Ferrule W 1

17 | 2003050 | Tension Post A e S i = 1

18 |2003051 | Collar {8 [ s |=11

19 3504052 Newdle Bare Connection Link EFFF o HFF 11111

20 | 3504051 | Pin Ass'y SHEF /AT &5 2|2 |2]|@y

21| 1004 0il Wick AR 1.5 z 2|2

22 | 3504048 Needle Lever SHTELFF 1|1

23 | YT512 Serew [EIHEERE AT M5 x 12 2122

24 3501003 | Plug Screw FLFF 84 o 222

25 | 3504053 | Needle Lever Shaft STFFECFTEA o 15

26 | 350406 Needle Lever Bearing Ass'y AT FEETRA 1)1 |1 |(27.28-31)

27 | 3504054 | Bearing AT e 111 |28

28 3504055 | Screw W7 YR ST 4144

29 | 3504056 | Ball Stud 4% S R 1111

30 |3504057 Guide Fork il o) (] i B

31 | YT412 Serew [ 4E TR ST Md x 12 1|11

32 | 708 Nut $2HF M10 x | ¥ 2]z

33 3504058 MNeedle Lever Connection Rod T I EEE

34 1004-1 Fel THEE &5 | s O U |

35 | 2003052 | Main Shaft B 1|11

36 3504059 Bearing for Crank Shaft P FEE 1 (1 ]1](28)

37 | 3504061 | Wooddruff Key o [ gt 1|11

38 2003053 Collar kg Y 11111

39 | NL516 Screw NS f LT M5 x 16 BN

40 | 2003054 | Crank Shaft Bearing Housing i BT 111

41 | 2003055 | Bearing ik 5 iy = 1|11

42 | 350010 Plug Serew 88 111]1

43 | 2003056 | Pulley e F el

44 3504065 Lock Washer = 11111

45 | NLs14 Serew ST M6 x 14 1|11

46 | 2003058 Needle Bar §HFF 1|11

47 | 3504046 | Clamp Nut # FFIR £ 111

48 | 2003059 | Needle ( GN20-230/26#) S ( GN20-230/26%) HELIE

49 | 2003059D | Needle ( GN20-400/33&) LARY ( GN20400/334#) =5 =4I

50 | NI514 Serew FEEET M5 < 14 GE i




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS
R i R 71 52 BE D AP A4




04. PRESSER FOOT LIFTER AND PRESSER FOOT PARTS

J&F B 12 T B2 JBR A A 4
PSR T2 Bt Q'ty i
Rel. No.| Part No. Description Jlzla Remarks

I 2004061 Prewwer Foot Spring, lower JRER T E 5 4 ) e e

2 2004060 Prewwer Foot Spring, upper TR s 2122

3 | 2004062 | Pin O 56 46 S {55 HENE

4 2004063 Serew JHE & i 48 s AT 1{1]{]1

5 | 2004064 | Lock Nut FE R B N

6 3507125 Presser Bar, right 1 E R 11111

7 | 2004066 | Presser Bar, left e E BT G B

& | 3505079 | Collar ji 4044

9 YTS506 Serew AT EEET M5 x6  [14]14(14

10 | 3507126 | Guide for Presser Bar BEFT 1|11

11 | 702 Nut BT M6 1|1]1

12 | 3507128 | Serew JE A ET 1|11

13 | 200413 Presser Foot Ass'y, left ol Eil 1|11 |(9.14~16)

14 | 2004067 Preszser Foot Shank A HE 4R 1111

15 | 2004068 | Presser Foot Bottom, left A MER 1111

16 | 2004069 | Screw I E BRI ST 1|11

17 200414 Presser Foot Asz'v, right I 1|1]1

18 | 2004070 | Presser Foot Shank ME B B 1)1 |1 [|18-22)

19 20044071 Serew AT ERERET M4 = 19 11111

20 | 2004072 | Screw R B = I E N

21 | 710 Nut 4 M4 1|3 |1

22 | 2004073 | Presser Foot Bottom, right 1 MR WERN

23 | 2004074D | Presser Foot Tongue ek {11

24 | YT405 Screw [ HEFHARET M4 x5 L[t |

25 2004075 Serew T A - &4 11111

26 | 3507129 | Guide Plate (18 7] 2(2]2

27 | YTS08D | Screw U BASRET M5 x 8 4|4|4

28 2004076 Presser Foot Lifter Hand Lever T4 11111

29 | 3507134 Spring ik 1|11

30 | 3507132 | Screw I e gy 1|1}1

31 507133 Presser Fool Lifter Lever FHES 1 E R T 1111

3z 2004 14D Presser Foot Ass’y, nght 7 T B 4 {2 - | - (1) (17.23.24)

33 2004074H | Presser Foot Tongue e - - K1) $W%ﬂ¥

34 | 2004074G | Presser Foot Tongue Pri gy o = = (I}A[w%:m
15§ 10mm &
i
Width 18mm
EL &k 19mm F§




05. LOOPER DRIVE PARTS
@ ST BRI+




05. LOOPER DRIVE PARTS

S EEE AR

o | T EI A BCRE Q'ty i
Hef. No. | Part No. Deseriplion 1 |23 Remarks

1 350407 Eccentric Ass'y e AOEAT 222 @478

2 3504066 Connecting Bearing B - 212128

3 | 3504067 | Screw {7 T 888

4 3504068 Eccentrie B gl 21212

5 | zps10o Serew SEMREE AT M6 x 10 CHE R

6 | PDEOR Screw WL EAT M6 x 8 2122

7 | 3504057 | Guide Fork i 2122

8 | 3510193 | Screw EALE T z |2z

9 | 3504070 | Ball Screw AR R 2(2]2

10 | 3505073 | Conical Nut izt R 222

11 |3505072 | Drive Lever B 111

12 | NL514 Screw P17 fSEET M5 x 14 o [

13 | ZD506 Screw ST M5 x6 1|11

14 | 2005077 Drve Lever for Looper SMEFF 1111

15 | 705 Nut i M5 2122

16 | 802 Washer wE 45 1111

17 | 200515 Ball Joint Ass'y 0 F (JEs%) SPeUERa 1|11 (18-21)

18 |2005078 | Shell Ass'y F () Wb 111 ] o9

19 | 3505085 | Screw il fir 4T HERE:

20 | 2005079 | Ball Stud B HENE

21 | 2005080 | Ball Stud £ i 7F: HE B

22 | 20050930 | Looper Lever T (Jisk) Waip 111

23| YTS06 Serew AAMTREBEETIMI 6 |8 |8 |8

24 | 20050940 | Looper, lower 0 F (JEsE) W&t =|11]1]

25 | 2005083 | Cone Stud gl ol B

26 | 3505084 | Cone SRR 1111

27 | 704 Nut M6 x0.75 x3 21212

28 | 2005085 Looper Drive Lever Rocker Shaft 5§ 8§ 1|1}l

29 | NL614 Screw A ST M6 x 14 2:|2 |2

30 | 2003047 Drive Lever for Spreader L] -k |1

3t |702 Nut 8 M6 3|33

32 | 350511 Ball Joint Ass'y, right A AL 11 |1] (18.33)

i3 HIS086 Washer of TH Eh ] 1111

34 | 2005087 | Connecting Rod NEFFHEFT SRR

35 | 703 Nut, left thread S M6 () 111

36 350510 Ball Joint Ass'y, left e Al 1|11 (9

37 | PD506 Screw FHaET M5 %6 212 |2

38 | 2005095 Spreader Lever E(¥O) ey - | =1

39 | 2005096 | Spreader Lever Shaft JRF & o 1|1}1

40 | YT405 Serew AR T EEEET MA xS 1|11

41 | 2005097D | Thread Engaging Member I 4 2 - 1= 11

42 | 2005099D | Looper, upper 0 F (XQA) Wt 1 g

43 2005094E | Looper, lower g F (ks 8¢ L= (==

44 | 2005095E | Spreader Lever E (X0) Wy | [ )=

45 | 2005077G | Dove Lever for Looper SHEF - | = K1) r Special Order

46 | 2008119 | Washer B : {1}]'[fu%?;%§‘m

47 | NL513 Screw 7S SEET M4 x 10 - 1] L SR o,

48 | 2005092 | Needle Guide P R -1

49 | 2005091 Looper Upper O 4et =11

30 | 2005090 Spreader Lever Shoft S =il

51 | 2005088 Spreader Lever B EHER -1

52 | 2005089 Looper The read Take-up HeaEEh )y - |1




06. FEED LIFT AND FEED DRIVING PARTS
B RHA FH X R B E) AT

2041

1,48 7




06. FEED LIFT AND FEED DRIVING PARTS
B RHA TR X B BE B AR 4

il AEaEidugta esidiE A WRQYy @
Ref. No.| Part No. Description 1 Lxla Remarks
1 200616 Feed Dmive Eccentric Ass'y wEE T 1|1 |1 (24-8)
2 2006100 Feed Rocker Eccentric Connection 36 8L HUFF 11 ]1]| 3
3| 3504055 | Screw il 7 6 T 2122
4 | 2006101D | Feed Rocker Fccentric EEHE L Uil=11}
5 | ZD610X | Screw SEMIEET M6 % 0. 75 x 10 itz
6 3506111 Bushing L 2 T R S 111]1
7 | 3506107 | Stitch Regulating Stud S A T 0 111
8 | 3506112 | Washer [ AN
9 | 706 Nut JEES8 1} M6 x 8 1111
10 | 2006102 | Feed Rocker FHHE HERE
11| YT405 Screw [ T AT M4 %5 3|33
12 | YTI506 Serew AR EREETMSx6 |66 |6
13 | 3506103 | Feed Bar Shaft A T B I
14 | 3506105 Feed Rocker Shaft 7 il 1111
15 | 3505079 | Collar 8 % |22
16 | 2006103 | Feed Bar Fim 111
17 | PD506 Serew 5 8B 4T MS x 6 el
18 | YT410 Screw [ THSE ST M4 x 10 2|2 }2
19 [ 2006104D | Needle Guard BB 4= 11
20 | 2006105D | Feed Lift Eccentric A e L= b
21 | ZD607X | Screw HEREEEAT M6 %0, 75 x 10 HENN
22| 3506100 | Oil Felt £¥ 1133
23 3506099 | Feed Lift Fork HFR 1111
24 | 709 Nut JELEELE M5 x 10 1111
25 202 Washer I 45 31313
26 | 3506101 | Stud i M5 1111
27 | 2006106 | Feed Dog & T 1 (1|1
28 | 2006107D | Needle Plate o i 111
29 | CTs08 Screw [TERYEET M5 =8 2:12 12
30 | 2006108 | Needle Guard 1 e St 1{1]1
31| YT408 Serew A TRERET M4 x 8 111
32 | 2006111D | Edge Guide BRI 111
33 | YT515 Screw I HE SRR BT MS % 15 2022
34 | 2006112D | Tongue ITEERR - 1111
35 | 2006112E | Tongue o GrEEE 1]-]- GM20-3
36 | YT406 Serew [E#E FEER ST M4 x 6 111 {zaﬁﬁﬂ,"ﬂﬁm
37T | 2008120 Material Preszsing Plate I $} 457 1|-]- £ 19mm m
38 YT508 Serew HF}EEEH MS %8 2oll= Fis Special Order
39 | 2006107H | Needle Plate & & it - | = KR4 o ORI
40 | 2006104 | Needle Guard gyl = | L} | S iivwe
11 2006105 Feed Lift Eccentric P - P |-
42 2006101 Feed Rocker Eccentrie ZEHRC 1
43 | ZDE08X | Screw SEPEBRET M6 %0, 75 x7. 5 S =
44 | 2006107G | Needle Plate r &R - |- (1) Sp%oali Oger
45 | 2006111G | Edge Guide HEE R = =K1 il
46 | 2001013 | Washer B b6 4= {llﬂﬁﬁmﬂ
47 2006112G | Tongue bog-t F1c - | = (1) -2k 19mm F
48 200616F Feed Drive Eccentric Ass'y 25 B R -|1]|-] (264243)




NUMERICAL INDEX OF PARTS

EHHRERS

PART NO. PAGE | PART NO. PAGE PART N PAGE PART NO, PAGE
B B TIESE Hik F1F HK TR EIK
701 17-8 POS0E 13-29 ZD610 215 2003047 21-30
15-10 2003048 17-15
702 19-11 ZD610X 23-5 2003049 17-16
21-31 2003050 17-17
PDA0R 216 200101 13-1 2003051 17-18
703 2135 0102 13-14 2003052 17-35
2001001 13-2 2003053 17-38
704 2127 Y1306 15-19 2001002 13-3 2003054 17-40
2001003 136 2003055 1741
705 21-15 2001004 13-7 2003056 1743
YT405 13-13 2001005 13-8
706 239 17-5 2001006 13-10 2003058 1746
19-24 2001007 13-12 2003059 1748
708 1732 2140 2001008 13-15 20030590 1749
23-11 2001009 13-26
709 23-24
YT406 13-18 2001011 13-28 200413 19-13
710 19-21 174 001012 1334 200414 19-17
23-36 2001013 1336 200414D 19-32
502 21-16 2323 2004060 19-2
23-25 2001014 13-37 2004061 19-1
YT408 15-12 2001015 13-38 2004062 19-3
1001 13-16 2004063 194
23.31 2001017 13-39 2004064 19-5
1001-1 13-35 2001018 1340
YT410 23-18 2001019 1325 2004066 19-7
1001 -3 13-23 2004067 19-14
200205 15-34 2004068 19-15
1004 17-21 YT412 17-31 200205D 15-13 2004069 19-16
2004070 19-18
1004-1 17-34 2002023 15-11 2004071 12-19
YTS06 199 2002024 15-17 2004072 19-20
CT508 2329 21-23 2004073 19-22
23-12
CT615 1349 2002026 15-38 20040740 19-23
2002027 15-36 20040740 19-34
NL514 17-50 YT508 13-11 2002028 15-14 2004074 H 19-33
21-12 23-38 20020288 15-37 2004075 19-25
2002029 15-39 2004076 19-28
YT08D 19-27 20020290 15-18
NL516 17-39 2002030 15-32
YT512 13-25 2002031 15-40 200515 21-17
15-20 2002032 1541 2005077 21-14
NL614 1745 17-23 2002033 1542 2005077G 2145
2129 2002034 1543 2005078 21-18
= 2002035E 15-28 2005079 21-20
YT515 23-33 2002036 1527 2005080 21-21
P04 15-25
200309 17-1 2005083 21-25
20506 21-13
PD504 13-5 2003038 17-2 2005085 2128
2005086 21-33
ZDR0TX 23-21 2003042 17-11 2005087 2134
PD506 13-29 2005088 21-51
25-29 2003044 1712 2005089 2152
21-37 FALNE IS 2343 2003045 17-13 2005090 2150
23-17 2003046 17-14 2005091 2149

— 2K —




NUMERICAL INDEX OF PARTS
FHHRRS

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART N, PAGE
| 3 HIK HIK FEE K LT Bk
20050930 21-22 3501002 13-24 3504049 179 3507132 19-30
3501003 17-24 3504050 177 3507133 19-31
20050941 21-24 3501004 13-21 3504051 17-20 3507134 1929
2005094 F 2143 3501005 13-21 3504052 17-19
2005085 21-38 3501006 13-32 3504053 17-25
2005095E 2144 3504054 17-27 3510192 17-3
2005096 21-39 3504055 17-28 3510193 21-8
501010 13-30 233
2005097D 214 17-42 3504056 17-29
3504057 17-30 3A03021 13-30
217
20050599D 2142 3501014 1327 3504058 17-33
3504059 17-36
3501016 13-22
200616 23-1 3504061 17-37
200616F 2348
2006100 232 3501018 13-19
2006101 2342 3504065 1744
2006101 D 234 3504066 21-2
2006102 23-10 3502021 13-33 3504067 21-3
2006103 23-16 3504068 214
2006104 2340
200610410 23-19 3502024 134 3504070 219
2006105 2341
200610513 23-20
2006100 23-27 350301 15-21 350510 21-36
3503010 15-31 350511 21-32
20061070 23-28
20061070 2346 3505072 21-11
2006107H 2329 350303 A 1549 3505073 21-10
2006108 23-30 3503030 15-26
3503031 15-24
20061110 2332 17-11 3505079 198
2006111G 2347 3503032 15-23 23-15
17-10 3505084 21-26
20061120 2334 3503032D 1533 3505083 21-19
20061126 2347 3503033 15-22
2006112E 2335 3503034 15-16
17-6 3506099 2323
3503035 158 3506100 2322
3503036 157 3506101 23-26
3503037 15-6
2008118 13-17 3503038 154 3506103 23-13
2008119 2146 3503038D 15-3
2008120 23-37 3503039 15-2 3506105 23-14
3503040 15-1
3503041 15-15 3506107 2379
3503042 15:5
3503043 1530 3506111 2346
3503044 13-20 3506112 238
330406 17-26
350407 21-1 3507125 19-6
3507126 19-10
3504046 1747
3507128 19-12
3504048 17-22 3507129 19-26

T P




S
Rel. No.

(&%)

o bh e W

10

The Accessories of the Sewing Machine

%

g
Ea iR T
raviiE TSR
Shay:EiGR
SRRV E RS
WA AT
WA miRTF
ik
SET e
e R

BE # M

Deseription

Tweezers

Double jawed wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
Hexagon socket head wrench
0il gun

Screwdriver

Serewdriver

L

Specifications

8 x10
4mm
Smm
2mm
2. 5mm

Fmm

T5mm

200 mm

oy it
Q'ty



